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SINOSTEEL STAINLESS STEEL PIPE

TECHNOLOGY (SHANXI) CO., LTD.
YUCI INDUSTRIAL ZONE, JINZHONG, SHANXI, CHINA
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Date: Aug.16,2018 Credit No.: Certificate Order: - u,_,;f,'“O' y LH)
Contract No. 2018SINO0305/0368 Tl
- L . / Standard ASTM A554
Customer: "INOXPLUS" SRL Invoice No. 180816
Grade AlSI 304 State WELDED
Product: stainless steel round tubes Chemical Composition (%)
: i i Length Thick
No. Slee AR piten | B e e Heat No. C i Mn P S cr Ni
(mm) (pcs) (mm) (mm)
1 1.2*%12 188 <0.08 <1.00 <2.00 | <0.040| <0.030 17-19 8.00-10.00
2 1.5%12 182 1.0 180109N14 0.055 0.324 0.861 0.039 0.0039 18.080 8.040
3 1.2*%14 97 1.2 180109N15 0.047 0.336 0.867 0.038 0.0032 18.140 8.020
4 1.5%14 102 1.5 180109P07 0.046 0.339 1.026 0.035 0.0033 18.020 8.040
5 1.0*16 218 2.0 180109P08 0.050 0.318 0.862 0.034 0.0038 18.220 8.050
6 1.2*¥16 221 3.0 180109P09 0.048 0.34 0.878 0.034 | 0.0064 18.200 8.020
7 1.5%16 105
8 1.2*38 194 Mechanical Test
600 6000 E'ongation T.S(Rm) Y.S(Rp)O.Z% Hardness
9 1.5*38 202 Heat No. Item (%) N/mm? Nifshi® (HV) Stave Test
10 1.2*40 302 =25 =520 =210 <200 Eligible
11 1.5*40 196 180109N15 1 43 658 387 157 Eligible
12 1.2*42.4 198 180109P07 2 42 657 405 156 Eligible
13 1.5%42.4 194 180109N15 3 42 653 413 152 Eligible
14 1.2*50.8 208 180109P07 4 40 654 386 159 Eligible
15 1.5%50.8 204 1801J9N14 5 42 651 388 153 Eligible
16 2.0%104 22 180109N15 6 45 658 388 154 Eligible
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SINOSTEEL STAINLESS STEEL PIPE

TECHNOLOGY (SHANXI) CO., LTD.
YUCI INDUSTRIAL ZONE, JINZHONG, SHANXI, CHINA
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ORIGINAL A8 KHNO{ LTl
Date: July 10,2018 Credit No.: Certificate Order:
s 3 Contr'act No. 2018SINO0305/0369 S AETH S
Customer: "INOXPLUS" SRL Invoice No. 180517
Grade AISI 304 State WELDED
Product: stainless steel square & rectangular tubes Chemical Composition (%)
No. S Quantity | . .. | tensth | Thickness Heat No. C T e P s cr Ni
(mm) (pcs) (mm) (mm)
1 1.2¥10*10 516 <0.08 <1.00 <2.00 | <0.040| <0.030 17-19 8.00-10.00
2 1.2*20%20 200 1.0 180109N14 0.055 0.324 0.861 0.039 0.0039 18.080 8.040
3 1.5*%20*20 105 1.2 180109N15 0.047 0.336 0.867 0.038 0.0032 18.140 8.020
4 1.2#25*25 306 1.5 180109P07 0.046 0.339 1.026 0.035 0.0033 18.020 8.040
5 1.5%25%25 101 2.0 180109P08 0.050 0.318 0.862 0.034 0.0038 18.220 8.050
6 1.2%30*10 95
7 1.2%30*15 90
8 1.5%30*15 51 600 5000 Mechanical Test
9 1.5*%30*30 98 Heat No. Item Elon(goz;:lon Lj::::z) YS|\(;:1)2‘22 i Ha(r:\r;;ess Stave Test
10 1.2*40*20 96 =25 =520 =210 <200 Eligible
11 1.5*50*50 99 180109N15 1 42 657 405 155 Eligible
12 1.5*60*20 141 180109N15 2 41 651 415 156 Eligible
13 2.0*80*40 21 180109P07 3 43 653 405 152 Eligible




rroduct: stainless steel square & rectangular tubes Mechanical Test
No. (:;Zr:‘:) Ql;:::;ty Finish L(‘::it;‘ Heat No. Item Elon(go/?)t i L;(:nn:z) Y‘SS;::ZZ/O Ha(r:C;a =2 Stave Test
14 1.0*20*10 295 180109N15 4 45 658 413 154 Eligible
15 1.2*¥20*10 300 180109P07 5 42 657 387 157 Eligible
16 1.2*20*20 213 180109N15 6 41 653 413 156 Eligible
17 1.5*20%20 150 180109N15 7 40 652 384 154 Eligible
18 2.0*20*20 93 180109P07 8 40 654 383 154 Eligible
19 1.2%25#%25 326 180109P07 9 45 655 392 159 Eligible
20 1.5%25%25 192 320 6000 180109N15 10 43 658 413 154 Eligible
21 1.2*¥30*30 195 180109P07 11 42 657 418 152 Eligible
22 1.5*30*30 91 180109P07 12 41 651 405 156 Eligible
23 1.2*40*20 312 180109P08 13 43 653 382 154 Eligible
24 1.5*40%20 90 180109N14 14 42 651 389 159 Eligible
25 2.0*%40*20 51 180109N15 15 41 652 415 154 Eligible
26 1.2*40*40 101 180109N15 16 45 652 410 153 Eligible
27 1.5*40*40 99 180109P07 17 42 657 385 154 Eligible
180109P08 18 42 653 415 155 Eligible
180109N15 19 40 654 386 154 Eligible
180109P07 20 42 658 405 153 Eligible
180109N15 21 43 657 382 153 Eligible
180109P07 22 40 652 384 159 Eligible
180109N15 23 43 658 402 154 Eligible
180109P07 24 44 657 413 153 Eligible
180109P08 25 41 654 383 156 Eligible
180109N15 26 40 655 388 153 Eligible
180109P07 27 43 652 384 156 Eligible
Stamped as manufacturer: QC Manager: Fr iz Checker: T (541




Copy

1. Exporter
S_P\é)OSTEEL STAINLESS STEEL PIPE TECHNOLOGY (SHANXI) CO,,
I
YUCI INDUSTRIAL ZONE,JINZHONG,SHANXI,CHINA
TEL:0354-8593143 FAX:0354-8593149

CCPIT080 1802445001
18C1424M0075/00006

Serial No.
Certificate No.

2. Consignee

"INOXPLUS" SRL

REPUBLIC OF MOLDOVA,CITY CHISINAU,STR.PETRICANI
17/3, MD-2059

MARINA CHIRILOV 0037379317888

CERTIFICATE OF ORIGIN
Accredited Chamber | CN1300101

%ougﬁf

OF
THE PEOPLE’S REPUBLIC OF CHINA

3. Means of transport and route

FROM XINGANG, TIANJIN CHINA TO MOLDAVIA REPUBLIC OF MOLDOVA
VIA ODESSA UKRAINE BY SEA

ISSUED RETROSPECTIVELY
5. For certifying authority use only e

CHINA COUNCIL FOR THE
PROMOTION OF INTERNATIONAL
TRADE IS CHINA CHAMBER OF
INTERNATIONAL COMMERCE

4. Country / region of destination
REPUBLIC OF MOLDOVA

VERIFY URL:HTTP://CHECK.CCPITECO.NET/

6. Marks and numbers

N/M
WELDED SQUARE & RECTANGULAR TUBES

LENGTH:6000MM
TOTAL:4427PCS/57BAGS/23718.4KGS

Tk

7. Number and kind of packages; description of goods

FIFTY SEVEN (57) BAGS OF STAINLESS STEEL TIG

8. H.S.Code 9. Quantity 10. Number
and date of
invoices

73066100 4427PIECES 180517
MAY.17,2018
G. WEIGHT
23718.4KGS

11. Declaration by the exporter

The undersigned hereby declares that the above details and statements
are correct, that all the goods were produced in China and that they comply
with the Rules of Origin of the People's Republic of China.

TRARHEURRUERRAR |
STNOSTEEL STATNLESS STEEL PIPE
TECHNOLOGY (SHANXI) CO. , LTD:

A

TAIYUAN,CHINA  JUL.23,2018

Place and date, signature and stamp of authorized signatory

12. Certification
It is hereby certified that the declaration by the exporter is correct.

CHINA COUNCIL FOR THE PROMOTION

OF  INTERNATIONAL TRADE

Place and date, signature and stamp of certifying authority
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1 . o<, Y _ No.270,Sec.4,Jungshan Rd.,Shijou Shiang,
9 5&% "ﬁ‘?’ﬂxb"ﬂ& w ;’] INSPECTION CERTIFICATE =iy S Ll
X Y C ‘ N 0 x c 0 A L T D ! TEL : +886-4-8899666 FAX . +886-4-8899770

Customer IINOXF’LUS SRL Customer No. IFMDOO1 Certificate No. {181005C0098
Product  |PRIME COLD ROLLED STAINLESS STEEL SHEET Gommercial 1118090340 Date of Issue |2018/10/09
Specification |ASTM A240M-17/A480M-17 PO No. A10707175 Order No. |EC18070211-1

Steel Grade [304 Finish |2B Protect| PE P.l.No. A10707175 Weight No. |C18100175

! w . *01 | *02
Product Description Chemical Composition(%) Tension Test
l&em Heat No. T HR | HT |C/No.
0. : _ Quantity| Weight | C | si fmn] Pl s PN |N]|GST TS | EL
Dimension Des kgs 4 : 5 - . 5 : o )
xao-bag xagIxao xao dxag xig 7 x1g. MPa % |HRB] ©
Specification Min. 800]1750 205 515 40 1040,
Max J08 751 2001 451 30§1050}1950} 100 92

1 C33AT1802559 0,8mm x1,000.0mm x2,000.0mm 95 1,219] 38F 46] 90 35 3] 81141807 58 305 669 55| 82(1050] 1

2 C34AT1801134 Tmm x1,000.0mm x2,000.0mm 16 1,201 250 46f 90p 31 2} 80911817} 69 313 661 55 85]1050f 2

3 C34AT1801451 Tmm x1,250.0mm x2,500.0mm 47 1,151 23} 53] 90f 30 3] 808|1819} 78 315 644 52] 84]1050] 3

4 C34AT1801817 Tmm x1,250.0mm x2,500.0mm 1 241 250 44] 97] 34 3] 816{1827] 65 313 647 511 861050} 3

5 C34AT1801477 1.2mm x1,000.0mm x2,000.0mm 63 1,206 23f 50F 87 31 1] 8041819f 72 311 658 53] 85/1050f 4

6 C33AY1801256 1.2mm x1,500.0mm x3,000.0mm 28 1,205) 23} 40| 138] 36 2] 804]1825] 60| 292 677 51} 82]1050f 5

7 C33AT1802328 1.5mm x1,000.0mm x2,000.0mm 50 1,194] 41} 46| 95 32 2| 805/1819] 63 300 651 54} 83|1050f 6

8 C33AW1703882 1.5mm x1,500.0mm x3,000.0mm 22 1,175] 19} 43] 115] 22 5| B0O3|1813] 55 3t 669 52| 85]1050f 7

9 C33AT1802530 2mm x1,000.0mm x2,000.0mm 38 1,1671 43F 46} 100} 31 2| 803J1812) 62 261 622 58] 80|1050] 8

10 C33AT1802844 2mm x1,250.0mm x2,500.0mm 24 1,148 45} 44] 116} 34 2] 803|1814] 54 257 609 58] 78]1050f 9

TOTAL: 444 10,690
Remark Note
*01= Hardness Test
“02= Heat Treatment{W.Q.)
*Gauge Length: 50mm
Visual Inspection(Surface) and Dimension Check : OK 1MPa=1N/mm2=1Obar=145psi=10.2kgl’/(:m2
Surveyor By We hereby cerify that material described herein has been manufactured and tested with TSEI90T2ms (Nad) 190 056298) Manager of Quality Assurance Department
satisfactory results in accordance with the requirement of the above material specification, ZRE0d ADZPOO (o0l 207 TWN/CLaE D105}
N/A The material described above has been found free of radiation by raw material supplier. SO a0a1004 Mol 104 822 0064RS)
» 4,0HSAS 18001:2007 (No.01 113 822 096385) “Y W f o

114 YC-2Q007-01D
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